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2.2.6.3.2 16QAM /1RB # max
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Freq Offset
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Transmit Freq Error
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2.2.6.3.3 16QAM /non-1RB #mid/2
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2.2.6.3.4 16QAM /full RBs
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#+VBH 620 kHz

| Auto

Occ BEH % Pwr
¥ dB
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Transmit Freq Error
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Freg/Channel

Center Freq
1.74500808 GHz
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Stop Freq
1.76666666 GHz

CF Step
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tMan

Freq Offset
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Signal Track

On 0ff
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Band Edges Compliance
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1 For WCDMA Band 2
1.1 Test Mode=TM1
1.1.1 Channel =B
@ * RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -24.33 dBm
Ref 35 dBm Att 50 dB SWT 2.5 ms 1.849985000 GHz
Offget 1312 dB
—30
[ 2|

Y 20
uaxs]

i /‘JJ«MW

—0

" D1 -13 Bm /[!

20 ;J 3DB

—-40

—-50

--60

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz
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1.1.2 Channel=T

@ * RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -23.35 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 1.910045000 GHz
Offdet 13]2 dB
—30
1 RME gAY
gl ol e
10 M%
—0
—-10
D1 -13 Bm K\
—-20 K% 3DB
WWWI“WWW‘*
—-40
—-50
—-60
Start 1.909 GHz 200 kHz/ Stop 1.911 GHz
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2 For LTE Band 2

2.1 Test Mode=TM4

2.1.1 Channel Bandwidth = 1.4 MHz
2.1.1.1 Channel=B

2.1.1.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

ves BH 13 kHz WBH 43 kHz

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#WBH 43 kHz #iweep 1

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page8, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#WBH 43 kHz #iweep 1

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page9, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.4 QPSK/full RBs

4 Agilent

#Atten 36

i d
TN i
|"+"i“1_| .;''''‘‘-.1|-J.--'-'.'L.J--|,-.-"'l'''..‘‘'''-'|‘''"''‘-“"‘*'.I“".‘ﬂw"“‘“““““‘1

#Il_llE:H ":13 |'.H:

R T |Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

|"' A et o b e e A b )

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Speep 1

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei.
No Distribution without Written Permission

SYBH(Z-RF)004092012-2001

Pagel0, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2 Channel=T

2.1.1.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 36 AR M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

25 O

es BH 13 kHz #UBH 43 kHz 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagell, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

! Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel?2, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

. pvbeagile  Center Freq
abdb 1.91080080 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel3, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel4, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2 Channel Bandwidth = 3 MHz
2.1.2.1 Channel=B
2.1.2.1.1 QPSK/1IRB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 30 kHz #WBH 91 KHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel5, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

e S Signal Track

T B On ot

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
o) 4] [ 'H

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel7?, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

R T B S

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

o
T

_.-J-"-"-l

i srbrnd AL

e IRt e i i

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel8, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2 Channel=T

2.1.2.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

ren 36 R - M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

| Signal Track

i SO T N I S il |:| n |:| -I:-I:

25 O

cs BH 30 kHz WBH 91 iz 501 pts)
File Operation Status. C:PICTURE.GIF file saved

#Sweep 1 3

Report No: Confidential Information of Huawei. Pagel9, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page20, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
ZH0.AA0A0H kHz
1 Ruto Man

R
i,

h..l;_._._r _'g'“

\'-HA.L'-.-L“,PMII.-H-‘__.__r‘_‘,h_._‘“ .y

) Freq Offset
a1 ABRAREEE Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page21, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

e, e e

MRSRUERE SRS o0 Offset
@BHEAEARE Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page22, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3 Channel Bandwidth =5 MHz
2.1.3.1 Channel=B
2.1.3.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file saved

#Sweep 1 5

Report No: Confidential Information of Huawei. Page23, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

W Signal Track
On 0ff

# | 5 #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page24, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page25, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

..ﬁ"l'“
i
AL e, r-..‘,I".I.—r,‘n'—n'l'!'llm"ﬂ.-'r'f—" o

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page26, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2 Channel=T

2.1.3.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 36 AR M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
Y 2B0.000808 kHz
| Huto Man

Freq Offset
0.66666666 Hz

Signal Track
e []n w

25 O |

=5 BH 51 kHz #BH 156 kH=z 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page27, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

| Signal Track
On 0ff

*Res BH 51 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page28, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

b [
u-h'ru..--mnl
e e, 1
e s gy e
- T P
f e '?""M"-'.-|-+-"'-"r"'-‘-.‘--.....\-.-.a..-'.-l.i-rﬂ'n-.-...--.r ey

Freq Offset
060660668 Hz

Signal Track
On 0ff

*Res BH 51 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file saved

#Speep 1

Report No: Confidential Information of Huawei. Page29, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

s
.-..- o
I ‘n- q'.IL»q'H.H rl.l';-ll* I“.I'ﬁl_. ].*h"lrﬂrﬂllJPI. E*IIIHUH l'..r "-"I'.lh."

Freq Offset
060660668 Hz

Signal Track
On 0ff

*Res BH 51 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page30, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4 Channel Bandwidth = 10 MHz
2.1.4.1 Channel=B

2.1.4.1.1 QPSK/1IRB #0

—

Freg/Channel

4 Agilent R

e 26 AR el Center Freq
#Atten 36 dBb 4B 1.550006088 CHz

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

b ' AR kHz
peration Status. C:PIC IF file saved

Report No: Confidential Information of Huawei. Page31, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

- 1 s J
3 .1.-.-u_-i-.-_-.._-'--rJ-.-.J...r.-;a--aw-A-..-.n-'-'|.-"'I'|-'-.-.r-"la-.-"-"P'f?‘--.-I.-,,I_|'-.l'|_.-._,-,-'i.._,-'-'"..'i“\'|"‘1""%1-"'"""-"Iwu- S i g n a I T r a c k
' On Off

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page32, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

1
L

L

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

- e b At e e e T A e T b= P AT

R T |Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

R Freq Offset

0.80000000 Hz

Signal Track
On 0ff

Confidential Information of Huawei. Page33, Total102
No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.4 QPSK/full RBs

4 Agilent

#Atten 36

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page34, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2 Channel=T

2.1.4.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

ren 36 R M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

25 O

Report No: Confidential Information of Huawei. Page35, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.2 QPSK/1RB # max

4 Agilent

36

R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

W,
L
e, o
LY
Wi,
B v

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Page36, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.91060000 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

1
e Y S PV NP AU (NI [N _,_.'_.I_.'.,,,Q.._",. F r e q 0 f f 5 e t

0.80000000 Hz

R DR T

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
Report No: Confidential Information of Huawei. Page37, Total102

SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.4 QPSK/full RBs

4 Agilent

#Atten 36

R
Freoma—: R PR R PPRTIEIRPEY, | P |

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page38, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5 Channel Bandwidth = 15 MHz
2.1.5.1 Channel=B
2.1.5.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

Report No: Confidential Information of Huawei. Page39, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
3 200000000 kHz
Auto Man

Freq Offset
060660668 Hz

1 iy

e
-y
. syt
BT L e A—rr— PR e e ———— e S

Signal Track
On 0ff

#VEH 430 kHz #5neepn 1

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page40, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page4l, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page42, Total102
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2 Channel=T

2.1.5.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

ren 36 R M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

tRes BH 150 kHz #UBH 430 kHz s (601 pts)
File Oper TURE.GIF file saved
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.1.5.2.2 QPSK/1RB # max

4 Agilent

R T

Bae

#Atten 36

Hz

Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

e

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Signal Track

On 0ff

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)004092012-2001
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

1
SV NN IOV S SOV AU UM S g S, [oc) Offset
@BHEAEARE Hz

Signal Track
On 0ff

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6 Channel Bandwidth = 20 MHz
2.1.6.1 Channel=B
2.1.6.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

WRes BH 200 kHz #UBH 620 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.2 QPSK/1RB # max

4 Agilent

#Atten 36

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page48, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

. 1

F | R S PR Y T S

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2001 No Distribution without Written Permission

Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page49, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.4 QPSK/full RBs

4 Agilent

#Atten 36

R

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page50, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2 Channel=T

2.1.6.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

o
[T

e = S R e

Signal Track
On Off

&5
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.2 QPSK/1RB # max

4 Agilent

#Atten 36

R

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page52, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

R

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page53, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.4 QPSK/full RBs

4 Agilent

#Atten 36

R

#VEH 620 kHz #5neepn 1
File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page54, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2 Test Mode=TM5
2.2.1 Channel Bandwidth = 1.4 MHz
2.2.1.1 Channel=B

2.2.1.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

e ap e M Center Freq
#htten 36 dE 1 55060060 GHz

Start Freq
1.34966666 GHz

Stop Freq
1.85166066 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

1 7 #VBH 43 kHz #Sweep 1 s Its,
Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#UEH 43 kHz #5peepn 1 5 ¢

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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HUAWE|

FCC ID:QISB890
IC: 6369A-B890

2.2.1.2 Channel=T
2.2.1.2.1 16QAM /1RB #0

=5 Agilent

#Atten 36 dB

25 O

Report No:
SYBH(Z-RF)004092012-2001

FCC Test Report of B890-66

Freq/Channel

Center Freq
1.91666666 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

g
M.“l.u
Llidat Y At
M, e ki ""‘""""'I.I.Hﬁ.h""n'l'""w-'i. T T

2 WHz
#IHIE:“ 43! |'H:

#Sweep 1 3

File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei.
No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Freplraa
Ty e’ “‘Iilll"‘rﬂ
"o,

" Signal Track
[ On 0ff

#WBH 43 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

B i L e LN NP NS PR YW Wy

Stop Freq
1.91166666 GHz

o o |
2 5 T W B E B B CF Step

I"qu 200.000000 kHz
By L Huto Man
e

]
T }rfl"h.-'ﬂ._n.'.{h-

F AN s, b L Freq Offset
1r‘*. 0.00000a00 Hz

Signal Track
On 0ff

#BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2 Channel Bandwidth = 3 MHz
2.2.2.1 Channel=B
2.2.2.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 30 kHz #WBH 91 KHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

ok, Signal Track
At iy FETAeES | D h w

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel
o | -
5

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

e r'_."._'\‘_"_.-.u_.,l[a_‘a.ﬂ JF._|-r-|.,__h,n--J-"'||‘-J‘1.-1-r1.__»_,.1..-.1-'.,4'.']'-'._‘__.-.-.1”'-'-\.

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\BH 91
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page66, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2 Channel=T

2.2.2.2.1 16QAM /1IRB #0
# Agilent R T |Freq/Channel

Orrem 36 AR T M Center Freq
#Atten 36 dB : 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
i On Off

25 O

cs BH 30 kHz WBH 91 iz 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

H~P-.I-“.I-_'Mn'**"h'1"'"""'-""""."L‘1-'-'"""-"+-.-'L-r'h.u._.——-p-r'v--frf.n'h.., F r E q 0 f f 5 E t
B.aeanaeae Hz

Signal Track
On 0ff

#\BH 91 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3 Channel Bandwidth =5 MHz
2.2.3.1 Channel=B
2.2.3.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

B Signal Track
il On 0ff

#Res BH o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
i 2R BAAGAR kHz
W%,w‘* Auto Man
! ¥

.'.h“-‘-"“\"

W pefhmitees e e AT Freq Offset
0.060E0EEE Hz

Signal Track
On 0ff

#Res BH o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2 Channel=T

2.2.3.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

Atten M Center Freq
pritten LB ) G G0a606 GHs

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

s ' ELTT TSI RS TUTSPPTRPIIRPVN RV ST I:]n w

25 O |

=5 BH 51 kHz #BH 156 kH=z 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

| Signal Track
On 0ff

#Res BH 5 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step

200.000000 kHz
I‘h | futo Man
.---...,""1'“4-.-"‘#*"-- .

e
=
L (N

n-h"""ﬂ.-‘-"-....-.-.,.*'ﬁ_.__d"?,

ST Freq Offset
000008888 Hz

Signal Track
On 0ff

*Res BH 51 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
SHB.000080 kHz
Auto Man
A vIII.vhh‘I"."r"hr.L~JII'F"-.-'-.--Jr'1-4"rJ'-"-'ﬂr'r'h'l..1"'-'-.-.|'"'T'|.-.-"‘l.-_."'\'l“u""lﬁu*".' F re q 0 f f se t
B.aeanaeae Hz

Signal Track
On 0ff

#Res BH 5 o #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4 Channel Bandwidth = 10 MHz
2.2.4.1 Channel=B

2.2.4.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

e 36 VSAgRd  Center Freq
#Htten 36 dB dB 1.550006088 CHz

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

b ' AR kHz
peration Status. C:PIC IF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.2 16QAM/1RB #max

4 Agilent R T

#Atten 36

P
crraber Lt b e T B LR L) .."‘a-.1.-+...-;a.-....n-q-._‘u?...ﬂ.n..l"- Ll

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
[+) £ A 'H

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

g —— Stop Freq
/ 1.35188008 GHz

CF Step
200.000808 kHz
Auto Man

| T N ST RS o - Freq Offset
0.B00000606 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2 Channel=T

2.2.4.2.1 16QAM /1RB #0

# Agilent R T |Freq/Channel
Mikrl 1.916 5Hz

sAtton 36 dB r . Center Freq

— 1.91680066 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

25 O
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.2 16QAM /1RB #max

4 Agilent

36

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.91060000 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step

200.000808 kHz

Auto Man
1

i T NI DV AP RN A Q...
LR
Y I .

SNSRI [ req Offset
0.B00000606 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

e Stop Freq
1911660808 GHz

CF Step
200.000808 kHz
Auto Man

e e [ rcc Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5 Channel Bandwidth = 15 MHz
2.2.5.1 Channel=B
2.2.5.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

T e s 5
Iy AL T o
JRASEE L .

Signal Track
On Off

#Res BH 150 kHz WVEBH 430 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
p| JO0.0EAR0A kHz
| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel
[+) £ A 'H

Center Freq

#Htten b 1.35000000 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

e ————— [ Teq Offset
0.80000000 Hz

1
FC '“"--~.-,-_.-.-_..-.-r-.-H"ﬁ'1-"H-'.-..--..-.-_-.,..‘-..a-.-.._-...‘-.-.-.-.-;-.-..-.-.—.a---.--—-Qv—-'--'H*"---‘-"'-"’""

Signal Track
On 0ff

#\JBH 456 kHz

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.55000008 GHz

#Atten 36

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.25.2 Channel=T

2.2.5.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

rer 36 R Ry  Center Freq
#Atten 36 dB : 1.91668008 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.08000008 Hz

e o PP A VPR v BT . S i g n a I T r a c k
On Otf

25 O

a5 BH 150 kH: #BH 4308 kHz #5neep 1 501 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

b

"

., .
*1"f'!-.-ar.l.v'.-v'-"r-'-"'"#"' H"ﬂ"'r"l""‘h-.\q-\n

'r"h""r-r. "

Signal Track
On 0ff

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

"
*
L

L™ -
Ly
"Mﬁ,,“m
v,

1
g,
e SN Freoq Offset

0.BEEEEEEE Hz
Signal Track
On 0ff

: #/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6 Channel Bandwidth = 20 MHz
2.2.6.1 Channel=B
2.2.6.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.35666666 GHz

#Atten 36 dB

Start Freq
1.549666066 GHz

Stop Freq
1.35100068 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

WRes BH 200 kHz #UBH 620 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.2 16QAM/1RB #max

4 Agilent R

#Atten 36

1

ey
L
T

- _.._._.._.‘.___.____..__-.-.-.,._...-..-...--.—'1.-_-..-..-'-.-|—'-'-n...-_-__.-.-._......__.._.1.._-.-.-..-.,,_;.‘-.-'-.----&

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.3 16QAM / non-1RB #mid/2

4 Agilent

#Atten 36

. 1

F | R S PR Y T S

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.4 16QAM /full RBs

4 Agilent

#Atten 36

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.55000008 GHz

Start Freq
1.54966666 GHz

Stop Freq
1.85166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2 Channel=T

2.2.6.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 1.91608088 GHz

Start Freq
1.96966666 GHz

Stop Freq
191160808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

&5
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
B.aa000088 Hz

i, Y .
R S T
by

Signal Track
On 0ff

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
191080008 GHz

#Atten 36

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

I S O T U RS- S . Freq Offset
e (.00EEAEA0 Hz

Signal Track
On 0ff

#WEH 620 kHz

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.4 16QAM /full RBs

4 Agilent R

#Atten 36

#VEH 620 kHz #5neepn 1
File Operation Status. C:PICTURE.GIF file saved

T |Freg/Channel

Center Freq
191080008 GHz

Start Freq
1.96966666 GHz

Stop Freq
1.91166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

END
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'§ %  FCC ID:QISB890 %@
HUAWE  IC: 6369A-B890 T

Appendix E

Spurious Emission at Antenna Terminal

According to FCC part 2.1051 & Part 24.238 & RSS-133
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‘ ' FCC Test Report of B890-66
O

3 FCC ID:QISB890 flac-mMrA
HUAWEl  IC: 6369A-B890 NS reame
1 For WCDMA Band 2
1.1 Test Mode=TM1
1.1.1.1 Channel =L
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -48.16 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 33.403846154 kHz
Offget 12)7 dB
—30
[ 2 |
-20
—10
—0
--10
20 3DpB
[—-30
—-40
D1 743 Bm
—-50 X\l\
W"'wlwvj WWW&M&MWMM@%

Start 9 kHz 14.1 kHz/ Stop

Date: 14.SEP.2012 09:42:59

150 kHz
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su FCC Test Report of B890-66

¥  FcciD:QISB820
HUAWE  IC: 6369A-B890

£ TESTING

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -45.71 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 13.544230769 MHz
offdet 128 aB
30
20
-10
o
--10
-_20
--30
D1 -33 ¢iBm
-0
1
-0

Start 150 kHz

Date: 14.SEP.2012 09:43:43

2.985 MHz/ Stop 30 MHz

LVL
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su FCC Test Report of B890-66 S,
w"Z#  FCC ID:QISB890 acwrA
HUAWEl  IC: 6369A-B890 NS vesmme
® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.41 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz
Offget 129 dB
—30
L [ 2 |
v
20
LVL
—10
e
—-10
D1 -13 Bm
[--20 3DpB
--30 ; i I T
—-40
—-50
[—--60

Start 30 MHz

Date: 14.SEP.2012

09:44:27

1.997 GHz/ Stop

20 GHz
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su FCC Test Report of B890-66 S
%  FccID:QISB890 flac-wrRA
HUAWEl  IC: 6369A-B890 NS reame
1.1.1.2 Channel =M
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -48.29 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 33.403846154 kHz
Offget 1217 dB
—30
[ 2 |
20
—10
—0
—-10
[--20 3pB
—-30
—-40
D1 743 Bm
—-50 \l

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.SEP.2012 09:43:13
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su FCC Test Report of B890-66
i FCC ID:QISB890
Huawel  IC: 6369A-B890

£ TESTING

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -37.83 dBm
Ref 35 dBm 35 dB SWT 300 ms 13.544230769 MHz
offdet 128 aB
—30
20
—10
e
—-10
[—--20
[—-30
D1 -33 ¢iBm
1
\ 4
—-40
ek gl IR ? s
[—--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 14.SEP.2012

09:43:57

LVL
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SYBH(Z-RF)004092012-2001
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su FCC Test Report of B890-66

%  FccID:QISB890

Huawel  IC: 6369A-B890

Gl NN TESTING

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.43 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz
Offget 1219 dB
—30
, 2 |
A\ 4
20
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
W.vﬂg WM%WMWWMWV'AWW

—-40

—-50

—-60

Start 30 MHz

Date: 14.SEP.2012

09:44:41

1.997 GHz/ Stop

20 GHz
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su FCC Test Report of B890-66 S
w'"%¥  FCCID:QISB890 SacwrA
HUAWEl  IC: 6369A-B890 NS vesmme
1.1.1.3 Channel =H
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -46.96 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 33.403846154 kHz
Offget 1217 dB
—30
[ 2 |
-20
—10
—0
—-10
[--20 3pB
[—-30
—-40
D1 743-7 Bm
—-50 \
i o] M V‘W)MMNM‘ el

Start 9 kHz 14.1 kHz/ Stop

Date: 14.SEP.2012 09:43:28

150 kHz
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su FCC Test Report of B890-66 S,
w'"%  FccID:QISB890 jacwrA
NS
HUAWE| IC: 6369A-B890 B et
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -45.88 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 16.462259615 MHz
Offget 1248 dB
—30
-20
LVL
—10
—0
—-10
20 3DB
—-30
D1 -33 Bm
—-40
1
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 14.SEP.2012 09

:48:14
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su FCC Test Report of B890-66 A
w2  FccID:QISB890 flac-MrRA
HUAWE| IC: 6369A-B890 Y o
® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 20.71 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.886185897 GHz
Offget 129 dB
—30
[ 2 |
1
v|
-20
LVL
—10
e
—-10
D1 -13 Bm
20 3DB
[—-30
ST SR E S SRS LN AR
—-40
—-50
[—--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
Date: 14.SEP.2012 09:44:55
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2 For LTE Band 2

NOTELZ: All relevant operation modes have been tested, and the 1RBs /RB#0 case data is included in this
report.

2.1 Test Mode=TM4
2.1.1 Channel Bandwidth = 1.4 MHz
2.1.1.1 Channel =L

2.1.1.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

W Center Freq
2t T 79.5000808 kHz

#Atten 36 dB

Start Freq
DC Coupled | sEslsIstmlsl W e

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

JELI -
s, o
P —'m'\'fw' ! s J‘L - = i . - "
! AT T 'II"'""'|I,-,"-’ II1‘-.--.--'|_I.''---.L|'I'|"|l,..l"'l.."|.1'"I'.In''I''..''I||-"l"||,_ln.|l|"||_,1|1|'|..|'r'--r| In"'fllI"I.."'JFL'I..’"'FH"J l'l'|'rr'ﬂ['1|l‘"".‘r"l|"f"

BH 1 kHz #\BW 3 kHz

Sweep 13

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

£ ¢
S . Signal Track
ETFI_HI . *"""""'""""'""F'"'L"""'11’I’"'1'-'-'1'-'"n'i'L.L.|'|.,l.f-'-."‘h'p'u'r‘-‘,‘l.ﬂll'rbb’r-‘. i i -v.-ﬁI'H,I-'*\"k-.-'ﬂ.-r‘r»."' -J".'I,'*".-.nt'h,,_.4'-u-.-|'|.v..'l-‘L...-.l.-‘Jr.rwi.lnﬂ'hﬁ'.--q'l?qh'{lp 0n g OFf
2 -
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R NSl Center Freq
#Atten 36 dBb 5.85 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

Y Auto Mar
.Irw\l ’ . IP'I.4.Ig\‘.‘...lluﬁ.l..-h“-.-.-..-ﬂllu ey g yi,J-.-F1-’l.-u'L..|I"l.a'-‘|I_.F-'|‘,'".V'-'I'-"""--""'-,-J."'r i H-"I\ BTG
[ ""~:-"r't.\-'-.-'n.ﬂrll"b'l.lli" Wi T T

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

BH 1 MHz WWEH 3 MHz
Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2 Channel =M
2.1.1.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Geran 36 dB e Center Freq
#Atten 36 dB 79.5860000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Ch e _1_

Signal Track
On Off

.
1T )
V] e

W || |.ﬂ-:. LN S T i f [ I
[Py it l;”'l\r'f‘a}fﬂlﬁ'l h-.n.'-.;''lr.'|.,--I_."II.,]''-.-‘''f'.'.’JII'-'-1'[‘|1|'1"-.""',‘]'.,-"'-1'|.-"']"|.I l""'r.-‘1|'|'--*ﬂ"l .-"-‘f"'uiq"fl'-.L-'"~"1"--"'"'"“FI.LMT}""LFH
\ -

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

FEY 1
£0f): 0

e Signal Track

F T Ln i 'I'*+‘-'\"-"'J"r+||'.l"r.H,_|‘-.l'J'h'I"II."lh|,|"-J"P'|*..‘.'"'.H'Hr-.‘nf\.;'llﬁ‘hl.‘m.,u_'.j. 4I|-'ql_nﬂ,||,,.|,-'|_._.. Jhlp'n-.,,m'.l. J'ﬂ-..#.-\ l'r'lﬁ'#"*'-'vh.‘l'ri * +n".|rl,|,||Lfr|_. r'u'h"'ﬂ.r""n-, D f D .|: .|:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.5997/00008 GHz
H\"‘H'i.lr: m MEIFI

P sty o |t"'"‘-‘-*"'|'fn--'~"'I*J""'-'1.rJ"h.f'-'-'"+r'-..-'h'.-"*.."i""l;".u-'-.-""-""‘-f“v"""l-r"'
A by e P ordppptrgtaibalt
] el Freq Offset
B.EARBAREE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.3 Channel = H
2.1.1.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

TR, e M Center Freq
#Atten 36 dB : 79.5000800 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

[P LN B Ao g (e | e
L A ..1| LK I‘.,-""' L 'ill. R |J l"l-.b-.ll "-‘ﬂ .I'1|.fl|nf“|i"'\.r ""-"'J'I“"l..r-'-'L\,hl' |.J,L_.r"|w.-.l |'-'“I|,-'|-" I'F'lI"’||'|r'.|.'h'l._"ﬂ-._ .l“'i'"|'l.l"rh,|“'rﬂ...

- {3 141 kHz
w5 B 1 kH: #YBH 3 kHz

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): &
FTun Il""'-'.rh'f iy

Wl et Signal Track
AL Ak e o '-'I“'".IU'"'|.1'II"'"‘F‘rr'n‘"l'""""l'i""F1|||"l-"L-l""ul'f'qll*‘b'l'll#.h-ﬁ""'l""r i ‘"F'r'l.1'|.u'-*'*I""""""'*""\W'-"'""'""-"-ﬂﬁ‘- On Off
:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700000 GHz
® Huto Man

. ol
|"-'.ln"-¢"h"‘p'|"-.-"' i T Sty rm,,'i‘rﬂ.'r, ;..,*._Lﬂf "

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2 Channel Bandwidth = 3 MHz
2.1.2.1 Channel =L

2.1.2.1.1 QPSK/1RBs /RB #0

4 Agilent

#Atten 36 dB

iy
] H'l'| [ ) II
V=l l.-r-,'.ﬂ- I’\-L!..,l 1"'-,-"'|,r‘||I‘|1|-|.I'l._,|'||.-..__4|'-

0 "

ea T Tt P Lp o L F " .

e y LW [ ||.'l,*] W e 1'&-"‘||. P Ty *'FL-.i""1a"a"FI,| e n'r*-l I'"-.,-" "‘"rl"'"'. 1
! by

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file sav

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

L M|
FTun PR "

Signal Track

H"|r"1"|';'"JlIH"-"l'\1""“!'1|“"*I"*'l'-"'-'J‘h'||"'1|'I'I'H|"I‘r*'f"lJ|"'"|"-r""}‘-'P*-'I"'H.*-'Il'r'Ll.ﬁ-,'H.-'I“""'|lwp'-|I'I|'|[\l“.U’"-"fI'."Il.r""'i“-u'-"""l'ht"-}ﬂ"-‘- On w

IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

Y Huto Man
J y lf“-llF-.l'1'"*4"""-."l.u'*""'"""‘~"‘-""’1‘|'|-... o -l"--"LJ’I’H.\N‘"-i""'*"wﬂ'-"".""l bl —
LR gttt &
k‘Jll'.flk.q'l.\'ﬂu'.‘f.llp.v'p " llJ.,‘l.h'l 1 “er.'-q W - q’\-‘\"‘" d 1

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

BH 1 MHz #UBH 3 MHz

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2 Channel =M
2.1.2.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

5

q Signal Track
" v b "I g
'] ‘-1-' uI""""H1"'I'I"1'""I;"'-H""'-;"l.-.r"llru.lT' g []n w

'] I A [ ‘
I'.'H'I ¥ I""ilnl"'J ) Fl'hﬂﬂ L‘II"-JI P'I.JI |'.‘r,.J"L-,\|'|'r"'-r.l|'-,._.|‘|'b-.l‘lp.“ r'Jil'.lr I'l]"r‘wfr.lill .r'|'-'-.'-.-."f"l|'|r'-'1-ll‘l f"'-.."'-.-. I.|r"'l"ll'}‘-r""'l'r
! by . ,

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Mkrl
r Center Freq
15.6756666 MHz

#Atten 36 dB —49.5

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

z Freq Offset
' B.ABRBAGAE Hz

1
£h: ¢ _
FTun  PHuph b, o Signal Track
[- R I"-'"h"“‘I'""'L'-'af""-.I"'"""'"-."“i"ﬁ""u"r‘if"i""di -"'ra'|'l.*llr-u'|‘r'|..H+ffl"-’Il'."fFn-,'“J"\'IIr"-"ﬂ"l"r-l"l-"p""-r#""lﬂ"-""u'rﬂl"'P‘-"'f-" 0n Off
2 =T
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700000 GHz
%! Huto Man

" I'
5 th,“‘ 1[‘#’““-"‘!""‘*)&""“""Ihl'u-n.'-'p'l.-.'ur'\-.*.llilI." ""\'rH"""'IIn."‘1‘|.II"1.||"‘J'|h#t,l‘k'."'""lwh‘ :
fha i #'ﬂr‘n",.llﬁ'l F.J"l '|r,|'|,.'ri-r-.k'|"'""}' )
gL LA b Ll
- I-,_.J'J L

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.3 Channel = H
2.1.2.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 R : M Center Freq
Hitten 36 dF - 79.C000000 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

o
.‘-u-,"l L . ‘n"ln LH || e e ' . .
L s | ‘ .'u MI J |,.,.-h|. .-'l1 plnl'-'ll'lﬂm ""-""-'-"'IIFIII-"I‘HW- 'PTﬂ JHH‘."JI'IFFIUIII"' "'qr"I"'.'rrI""-J'L"‘rf-..r'F1'-..-"II||"Mi1r'f11'.41m‘-'1,'||rlplj'|h

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel
Mkrl 1 kHz

sftten 36 dB RIRCRY | Lenter Freq

15.8750000 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

o 1
£ ¢

- - I“'I .
""'lr' Rt 'u'J L I A
ET |:] il .JIIIH A Y ITFM |,|r‘||'|'.l'l .1, ’Iuh'uf ‘|I F.""‘1-I|l'I+"""'la“lh"*Ih"'l"i'.""'I'“".'-r"'d"'ﬁ'l‘“h'r.h' JI'IH' M"."“r-‘ J}H‘r'-"'ﬁ' " J.-h""-"'r‘llh'-.l" | s h" f‘*l‘ﬁ.h'l"lhh N I:I n I:I 'F 1:

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R M Center Freq
#Atten 36 dBb 130158000 GHe

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

 Huto Man
) i, P s i L N M R L e Wl ——
Fadd " L Ty, ) it el vk e L
A g ped
'rlf

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3 Channel Bandwidth =5 MHz
2.1.3.1 Channel =L
2.1.3.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

..-lll' ﬂ"-u N )
i l"-"la,u‘ﬂ. VX TPV L VA S e Rl - 1 On Bl
LR TR L AL B, e LT PN

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

4 Agilent R T |Freg/Channel
Mkrl 158 kHz

#fitten 36 dB ~51.2 LI e

15.8750000 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

R 1
£ ¢
FTun My

T Signal Track
" UL ﬁl.""#"&jll e o .*"-"'\I-"' *1-1 el r""-"'“' RES I ‘1lr"|frlll."n~"""‘l." q“_w,-.. My ‘I|'|. ""M'f".i-dl"'r L'Fp'ﬁ" LA ﬁ‘.||,.-1-,|,-H_|'-.J1|'-,LML,L fh 8 D n I:I 1: 1:
:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz
1_..-.*1.-*'"" m Man

. .I'l*‘!' L e |""I1'"'l"""-'n.-)"a."-'..*"H1'I1J'-,'r"'-.PI'1'.'-\l-j.ll‘""Ni""IlIrlrhh""\\"f"h'{""‘uﬂ-"""“
3T T P Al L T T T
A IR e, o

o A

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2 Channel =M
2.1.3.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

L Signal Track
m'rl'r"r""'ﬂ“ﬂ‘-q N Iy N ) (n 0ff
G L PR LY Ry Iﬂq |J|.,.[‘. 1 Il.-i'"l"lfll‘ll""""‘ll‘,"l "'|_.r'l‘"'"!'1._['F-""|rll_]"|_.r||""" 4'.-J‘r"‘~"u,-'l-"*-.""lI""fh,r '1'1p'-|.'L"n4"-l._.-J,,._'I"-.,-y'n-l-"‘-.

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page34, Total120
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£0F: & :
FTun fﬂwu, Signal Track

L AT Lo . . |
wiifh f llI -.'lh.}"lhr.l. 1“.1,-]""\.1\., n.'-.;ﬁ "Wlp'llb"F'P."'"'ll- J‘J'W'L#.‘.ﬁ"h"‘n.l,l .Flﬁ.r‘r"h M“'F'l.- "'h'\" U thlru, f't"*"' I""'-h" “;HIIH_,-, -J,I'Ji,\',‘-,-'dl'l.ll. I:I n I:I 'F 1:

IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700000 GHz
Huto Man

N
Tt + ||.||
|"-u,*rf+t4;r-.-.-'L-'~"-"'|.-l-,..,-...,.,,IH-.L;.-.,4-';J+:a_,-"J;,-.,_.,.,a‘-frt..*-.-.'r.rr..-’ Wtr

ik .
rufit T T
.-"Hd "“}-*J..I"‘L'r.-*..-._.-.lu" Fh M'k oo ""'u"“.-"l“'.- ! H

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.3 Channel = H
2.1.3.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
. llhr"r.ﬁ "I_
| Inf F"'lr"'l-""-'"-n' oy b
ey Vol 1L T S A T rLI " | | | - o
Pl T e JI__,"||'...,,1I1|1F|. o hl'r"lll'l' Jﬂh-r ] 'F""1p".'f'1lll.'|"-,'.'|,"llIt.'r'-,r.ﬂ,[' "F“‘llﬂ"l'f.r*"‘l |H"".'ﬁ"-.."\-""d'.-'fl.

Signal Track
On Off

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t
FTun [

Signal Track
" N,Jllfﬂ.q'ﬂrﬂlwli f'Hl'lq"-*"uﬁlhﬁ"""‘.'ﬁll[ -’L -II'Ill"‘I’r""4f""Ii"'lllll"'.“-"'llthh.'-ﬁ‘."'"ﬂ'la' ﬂ. I'I N“-".Ilhh- Jlil}-.u il 4"!'*1""#1. f-\'l'lll"rllflfi-l-'- .I‘"' o r."fﬂ..il ]Ih" *"-LN' HI |:| i g [:I .|: .|:
:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

¥} o P, ol Pl e redbtk, || 1 i H 1l t n} M n
LAy I Juy i q i |I i i il f.'..+1|1 I-IJ".-,.ili Wirp, AL ."-.r'-‘J II

; . Y, 4 Ak Aoy k l+ A a I

L, L i it I-p’lllll . 'ﬁ-l"r**‘- L "J o Y — d

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4 Channel Bandwidth = 10 MHz
2.1.4.1 Channel =L
2.1.4.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

s , “ﬂ.ll _ |II I“I'rh b — * . it .
"-Ilrl.' M- |r"'".' ‘-1|.l' 1'.||'i.-.-"'l'""|-,r4 Iyt ILHJ'Ih"I 'I..F|.|"i"n",.|l'_| "'1-,|'| I-'q-I‘"‘|I|IllLu_Pl-,-,n'--'lﬂ.-ll'-,'] "r.4'.’|,.-,.'-“r'r«"'-1.-"-.]1'-.,-4\"‘“""-"'-.-

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t
FTun “Fﬁ

T, , Signal Track
W ‘“‘|'"l'"'l‘-**'"‘I"|"'"'-"'-""h‘\'-’*-"\‘-.'v'--~’*-*'ﬂ”'.r'"'#n-a'I‘M'-.'**a~*Ju'-'*-."'t.'-.'t‘r'—1*J'r4'I'L.l-'.-w.lh'm'ﬂ'u-.ﬂ,h"l't-H.a'1"r-,-y"l.-"'u,."-*'fu'u"-.»'-"“f-‘l'*-. 0n Off
:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R Wutede  Center Freq
#Atten 36 dBb .40 dB 130158000 GHe

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

W Futo tan
-un'-"-’""I.""l.';hjl"uhi"llr'-"""ﬂl'!}.l'"fﬂﬂ..--.l"'J"""iJ'"'r"II1I.|,"rqu"'"-uILHh"-""'"I"‘"I..I‘LH‘U —

A
[ LA Lupg e
Iﬁ'u" Lﬂhul"-'rﬁ\’ﬁ\"m«' A i '.F"'uh"i'h LA

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

BH 1 MHz #UBH 3 MHz

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2 Channel =M
2.1.4.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Arren 36 R PPN Ccnter Freq
Hitten 36 dF 2 79.C000000 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

. L
Yy Ll-'l i il n |1|. i
Lk T 17} 1:"'"u.-|r1llhq‘| _.J-..-"u'1'| "-.n_ 51k Wl |
ul T \'J Wy |..I'|h|'|.1"l ",‘||_.a'|4 '|I|IIJ |1|||'|-.‘ﬂ\.u| I-.a.nl l"T'l"|_|""'-"-.-'f""'T;'I-"'-fl'u,hIlr'l.-'r "L.J‘Irr' -I"I"l,ih'-,,-'-'"I.,r'L-1"-..,_,.-"'.'urlrrl-'l,rq'

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£0F): &
S Signal Track
FTI_”I %'P"WM "l"lf'#'-""f""i"lp'i'-"'+l'lf""-I"'f-LI""'Iu"-.r"l"-r-'u'.-'l"'h'lvl.'.ﬂ,.p‘ rrtall, Jl'L“—'.'r-'"“r'-.r-.a..u'l,"‘l'l.-'ﬂi' |H-'fr‘.-'-"l.'P'|"!,l'u'IIH"l'-'l\'lll-""LJ"J,-'w P f‘l'""-,l"lll-illh'l'-.h' O g (ff

I:' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R M8 Center Freq
#Atten 36 dBb ; 4B 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700008 GHz
N Huto Man

A T i J*h"'r-qifl- )'|"r"-‘.r1".,.--\'-+J.-.Ha""-"‘;.-""'r"'r"ﬂ-r"'l'l
o ”|"\-"r'-.-‘."l-|_|'P'!-.L."-""I-,'J"-Af""m‘l

q-.'|\'Jg'||rIrvlJ.""i""l""‘"""""I

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.1.4.3 Channel =

2.1.4.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Aeren 36 AR M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

f}'i‘ ||| .l “'I'"'j1'f1"'ql. an

-'1' +'| r,f,_-ﬂ,-fhr-r - “|r| Py I"LI'I'L"-J'{ A, 'J]P'I ”Fl'" e ;1”-,4|'I ﬁ il 1'1, w .‘“

141 kHz

a5 B z #/BH 3 kHz i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

Signal Track

A4 ©
FTun  [hwrids, AL P T 3 . ; : I
PN e Ia’r{-hﬁ"fﬁrl-.'-q fp‘-.ﬂ.ﬂ’iﬂp,n,f'ﬂ fr_ﬂ.bﬂ* 'Ll'l'ﬂ""l".llﬂ.*'ﬁl##."|Ilr'il‘l'JlLfilr"""ﬁ"UFJFw"F"F“““"'.F'I'I'-a.f"*ul.‘-' - |::| h w
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R _ M8 Center Freq
#Atten 36 dBb : 4B 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

, RS Huto tan
|"*’""‘I"‘"-"“‘*"‘"“"*‘1'rb"lJ'1....l'l'-uh-q.\.-.\*|"I"""ﬂ"r+'"'J"l'~,-'-"fl*"r"'.i._llhh""lF‘ ‘Ihu r

Woares T, f" Hr,._"lr‘-h‘-i'ﬂ‘f
Freq Offset
0.00000668 Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5 Channel Bandwidth = 15 MHz
2.1.5.1 Channel =L
2.1.5.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

AP L N PR i , J n
F ¥ l-'n_.1 l.-"'l ﬂ':,l ‘I'N'l Il rll."‘.l'lq"l I ﬂ-.'|'H...._.iu"'1"|.|'.,,.',Iﬂlh.-‘.,‘l.l -f"'F“'."'fr'l i, _l"l-"J L "lﬁ'r'dl f 1-—." |'|J'||1..-LI,-J'..F.. fhe
1 Y |

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£y i
FTun '%-'Lr*.v-.'-*ru_.,.-

Signal Track

: T I"'I'J"l||J'Fr'|I"'""-'*“'l'|"'-"1-'"'|"'f"IL""-1T'n'"r'.‘,-nll-l-'Jl-,-.rJ'!'|.'lh.-'n"h.nl"”f"ill_n"L. A ,1-'].L.,ip,-,np.-'-'L|,4.~'I,....,-"I'n'-Jf-;.'-.J,||‘;.1H\{l,.hfl..j,lp_}.i_j,r.\,.w'h., 0n OFf
__::l II'II :| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
259700880 GHz
e Huto Man

e, T -1ru'*"‘""-*‘r*-"-‘-‘”I"~f-.»'-'»~..-+-...,hr'-'f-w-'-".-‘~v:i-1“'H'*'-"'*-'-.Jru-*'-“"
f u.-,Jr"'*"‘“'-p-._,f-,w»,r'ﬂ"'” ¥ Pl ¥
L]

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2 Channel =M
2.1.5.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

.
.

3 !-,-'n|“|'q e
"""-.-'-'l.r'-.|'I‘-'|.'~'u,.;¢|'|. [ [ — PR )
il el Al Mg, ) bt el A I
4 LA T Y L

Signal Track
On Off

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t
FTun [

X Signal Track
! jJ.l*IFHII"l{'“.'H"'L'L*I'""""?"'"Hl\'"'"'*I"PJ"‘*i-"1'""l'n’l"""*‘-"‘|"l‘"'"‘I"*u"'-J-'ia’J'-'r-\l-.i-"b.ﬂ"'f'*"f.--"".l‘-II'F-'-'IIPr.*I I LU NPT T P R [ Off
Rl F:I ' =
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
259700880 GHz
FE Huto Man

|*"-r'*""""r'-”'*a'r-.-*»'ll“r""~J."'\.'k.'+-,Jn"|'|"-\'r-f'..-L--"-.....r.+...r.,'.«‘r#-,-n-r.h-“-'l“" '

A
- e T ; i
. -F Pl l.-'t.f"ﬂ.a.'d-l"l-. |'p.l"+ A el i g

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.3 Channel = H
2.1.5.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Signal Track
On Off

- |
i .ﬂ‘- I_n'
.Illﬂ'ﬂ syt
L L LGN WO ST T 2 \
Yy |Ir|||l|~lf1 I'-.Jr'n L 1 o |
A d'i T ""L:"r' 1 LrII1I,-'i'l|.n.""|‘J'1'Irlh'Lr"l.".'lll"'p_ur'-r'r'l'-'||r'1 1 'r|||"'|LjIL';|"|I_I‘|""'I-‘"r"'I-..-'|I'"F.J'F|,.r|-.-"r"'L..I,lﬂllp_.,d.ll,-.rl“!“.lr

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

4 Agilent R T |Freg/Channel
Mkrl 158 kHz

#Atten 36 dB -50.9 Center Freq

15.8750000 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ 3

|, :
- huath .
| ] L " . ol h '
F T LIFT ﬂ'l"]_hl,{lb" | .-Il.}-k .lﬂ\’l.l' o |}.1nj;..“,'_1-r \ 4-:*"i..r'hllh"'r'l'-"Jr'.'l,',"#“.' .J'I-"Hﬁ1r'|._.a'l"-"q’l,-'l"h'-.-tj"ri‘ﬂ'\# lr"']"ﬂ'lﬁ“"uhr-“'r th“mf'r " |L|Il' ﬂi"lr"‘-i'l'-".'u'fhwﬂl"*| I:I n I:I 'F 1:

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

R Huto Man

A |4'“"I""i'"'-L“""‘l"}"""'4""H-p'ﬁf'n"lu.1\I.|,,J.I\*"r"'""'1""I"L'J."q"“'-.|""‘“f"u_ ! g —

\ ;'hr'”-'w'n-n P T T e
A I il

Loty Freq Offset
- B.ABRBAGAE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6 Channel Bandwidth = 20 MHz
2.1.6.1 Channel =L

2.1.6.1.1 QPSK/1RBs /RB #0

4 Agilent

#Atten 36 dB

3 L
Ly o h A
e o g

- II"'I..'|."I.L‘I‘.||n,,|rII*-'1-""""';"’"..-,-'#‘-."1 Il'1

oM

#Res BH 1 kHz

#Il_llE:H E: l.H:

Report No:
SYBH(Z-RF)004092012-2001

File Operation Status. C:PICTURE.GIF file sav

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

NAY -.I_-"|,..-'-..,.~|"-.,|1.n.r-, JIL'"]'\Jn Ilwl\'uj"l.h'*'ﬂ , I'LH'“rl"'-‘I‘I""1‘I|LI'l"‘-'"l__;-"llu"-r.r-..l'il.-. JI-Ill'-_l'l-.‘rl,l"ﬁ

Sweep 13

ed
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£

- n,.j) s Signal Track
I M) et "y . ; . ’ |
FTun Ptetleigmbaig. by Aottt b oot g g et AR Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700008 GHz
M Huto Man

. e
A |‘|'-"""-'"*1'F\"'*‘f‘"'""'-'"r-+.1:'.-'r,-r-..f1-4'h-*“-a'*-"H-’].-'-.;'JJ"-'P'l.fﬁf'-'-"'"
e b "II.-;H"" TR S
¥ L e !

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2 Channel =M
2.1.6.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Geran 36 dB M Center Freq
#Atten 36 dB : 79.5860000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

4 -"Mf'.l"'l _d?
[ Ly rr' Tl
lh‘ " |.| 1..\.IIfﬂ'l-u‘!.llll‘ﬂ'-'lfl._..lI'IL iri"""'l'l e — e R Y ;
R e U L Lk iy e T "1._|'F\-|"'1r|"l"|'ﬁ"'-*..~h,,| ™

Signal Track
On Off

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page61, Total120
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
156.000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

£if: ?
b,

| Pk, - L 1 .
T LIf l. F,.pfllﬂ‘.l,v.lpﬁ-ﬂlmd Wi, Sl '1""-'1|||"'~“"’-L"Ll"|l'ﬁh‘l,l"ﬂ'r"ﬂn""F ﬂ,lwr.h,‘.“l e T, -'Ih'1.rr"-"J|'I..'i"‘fllrl"l".,lll,lli'-.ln.t"h.ﬂl D f I:I 1: 1:

AN, Al iy

25 BW 16 kHz #\BW 38 kHz
File Dperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R NEtASdN  Center Freq
#Atten 36 dBb /.47 db 130158000 GHe

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
259700880 GHz
Wl Huto Man

n 1
e e e A R R R PP T

A
Wy e
.1.1r*'""“"'hi;.i,,-,-.r-.m‘m Wb gt
e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.3 Channel = H
2.1.6.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

RCN
Lk .
Wl ek ro F| .
L B 1 S e e g 1} WY . "
CA N W N ¥ g "II""II""-"i Wrfil '1-'|.-"‘1i"'-.""‘1"lr'{ ""-'-'J"III'n|""'-.-‘-"-J'a"l.-"m'.'p"u"-f '-"""."H'-"‘"l.'.'-.f'h"l,m'dlL'lf--., 1

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ $

S Signal Track
SELTIETE
ETI'”I i ..|"|'||| ! Ii“"""‘"'I'-|'-"J,-1..'n‘-f‘i'|_.1""'-'r'I'H‘1-'?'r"'l.-"‘4II'-'.n"-"-L-'L}‘.'.\J,.'.'.{'-.-.,-;,|h..'..-JII,.1"i||.-JH,.,?'I‘rh-,'\i.I|.I.f.,y1'-,‘.,{.,-.‘1,-,'n..4'rr-,."IIJ',I,l.1..,..'n'||.'...,.In1'LHl.,J'H'p.""hr'in't'l,;.‘.h Eln DHI
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

W Huto Man
iy - ki '|l||J'‘-rL‘‘‘I"-1''-|'1'''*‘'‘''''''''''i'"'l1..'-‘1--'"'|n‘|'"'u..P.*f|''"""'‘I"I"I''|''''l'"'"‘i'"'|-'‘‘‘"'r''""*"-"""""W'l il

ey A 4,,...4‘.,.,-.#'.”.?_...-.-.#\. Py
A o] W

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2 Test Mode=TM5
2.2.1 Channel Bandwidth = 1.4 MHz
2.2.1.1 Channel =

2.2.1.1.1 16QAM/1RBs /RB #0
% Agilent R T Freq/Channel

Aven 36 AR i Me  Center Freq
#Atten 36 dB =1 29.CORBAAA kN

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

An
il ¥ LALTY |L "N*

r'|.|I4 Ii '.'L.-.'- R o = - T - N
iy e J nJI-.. “II'.'r.j'“l‘I'"-ITfl'hllT"l|||rl."ll'l"\'I""'-""]‘r'l.-'-_r"f‘r""' 1||""'\-‘ﬂ..'l.,.NIrﬂﬂ'f'lj"','p'r"i1|"”.-"..1.."'"““—!-"1'1'1""

1 kHz #\BH 3 kHz Sweep 13 581 pts;
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page67, Total120
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t

S Signal Track
ET LN syl h pthus 'f r‘r\ o l‘llﬁi'.l'l‘ﬁ Jvlll-H'ﬁll‘!'H"‘ﬁ- " } {h.'..} i"rI'|.-'4"5"-'-..-.-'.,rﬂ-'-'|,q'!‘-p M Hlﬁ"l' o b +.l|"" *'l“-hhll‘f I“M"*H-‘p""l' #*'1“"‘!“'..‘ Julhulh'u""‘ iy I:I n I:I F F
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R _ M8 Center Freq
#Atten 36 dBb 5.43 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

. el Huto Man
pufhotafra ‘J'In"-J.+-*.-xr-.-.r“.-"-'-"*'*"LJ""'1-"-J‘-H"'—-‘n-*"r"""'r\' —

..fh "
n..lr-'"""-'*'“'-;-. o hH'I,-.-"""HII 4"-"I'"".-"‘iu"-'-.l'u-'i"ﬂ""'" s
gt e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2 Channel =M
2.2.1.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

TR, Ao M Center Freq
#Atten 36 dB 54.44 (B 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

& TFI
I -.hu...___1||I' |
i LT " Ay
|-'1|| o 1 1”-..!.__,.,!' " fl a4 T o = - i
PP T R b et 1.[ e "Mr. =T "‘"n.-..,|"""..| L'ln.l"q,r"'-' ""I]I,-"".r1""‘I*"'-.,..a""f~..-"'rfr'-f""|,-Ill-'I'L"L.-,|1.r1‘q|,l"

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

i

£
FTun

IE' I F:|

Signal Track

U VTN
FWhris "J"l-"'"""'»f"ﬂ'l"-“"a-'h**'-'-1"4*-t1-*ﬂ’f;ln'f'J‘r-ea.I"n-n’u.--.d*~u-r-"r*'ufI‘n*i'*"i'r'-.ﬁ"hr'-L~'1'1-1'q'r-P"-"p'l.-.-'1"'J'-»1'I.'-1"-'-"-'-‘1."'*.h'-\“.t-n'-"'#—-"'h"‘v On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R - M8 Center Freq
#Atten 36 dBb /.91 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700008 GHz
tMan

¥ Huto
h'\-fll'1'F"L-f":'h.i“l'l"t"l-t'-f,‘.\*.' Ty LT ST 'p.l-'.-u'n.,.*..-q"'l"‘f'*"l"
" "*‘-'f'r-w,.-..,.,.,'.,.-.,1-"'""'r"""‘L'"*"""J"'*""'T'u"'-r'*"'"""""ll'"*"'l T e T
Freq Offset
9.AA0RRREE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.3 Channel = H
2.2.1.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Atten 36 dR L M Center Freq
#Atten 36 dB : 79.5860000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

lu"rl-“.‘
LI
}"11|,r"'|-"| iy e, L o )
ALk W :-"l.r}-"'.'ll e L A - — - - .
y LN S Ty L e Ir.llrn'lllr_errl'_r|II1I..-.HII".‘l..h_.lpl."‘lli "r"rI'.l"-|“|,|r"|*-"_h|.ll1""l|rﬂI'-r',"""|a-'--.-‘~,r"'~"i|I't.lr-.-r-,h,l.“., A

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£

T )
FT I:J n | I..I’Jlrl*l L J“,i"fjﬁh‘le.h el \.l"ll'i"'-'llll*lh“l"ﬂ-"l-'f" e J".'n " 4'*1-\'r‘l.rﬂ'l."h"lllln..ﬂh"rﬂ'rr‘i .4.-1ﬁ.l‘"H'f-1-*"“";"'r'-‘l'l.!,‘|"""I.I'u'.'lll‘-'rlh-jh'-H'.'?‘-'n 0 Off

Signal Track

dib i
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

|
) x| Huto Man
frtwasr g ettt S

; ! T
¥ NL'I lmﬁIL‘"""J"h.l.i'-n_l.'fll."ﬂlrl ﬂf.‘ﬁ'll"”"vi"'l‘m‘r“"‘ S
.

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2 Channel Bandwidth = 3 MHz
2.2.2.1 Channel =L
2.2.2.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

ELb: Signal Track

e "li,. ™
T I:] n s .h*.,rdr-.l "ff"f'r""'a"'."Lr"I1r'"u,h"-'-.-.-'-.-'u\“.lﬂ"' *'|J"l""M‘-‘-','q'{",'-H"'F"*' "'H'i"""p'F .rJ‘+'l'"-'ﬁ-I‘l1'I""|'""J,l'l.'r-.f'.1,l,|"-'1'"l"r.*j'f'*-'-'ﬂ'l-#".‘ﬂ' it i (ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
259700000 GHz
|"n.'I'
H'ﬁw | . e IIII.,l'_ﬂ*_,H,,_.-"p.L-1,.f|,;i'~,-1.14..1'1-‘»11!1*-..-'!;-4"".,.4.1.-i m tMan
Ao -.~""'-,'|1""l"‘-"l o A
Freq Offset
0.O0EEEEE0 Hz

£
- Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2 Channel =M
2.2.2.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

3

',
" !
v g
L

Whaa| M A ] i
LYY P PR
' v 5T, ol Ll 1 A -
N WL 'r.'h"i""ﬂ'"""rn"'] 4 I'M"'.‘-rtf-""‘“'ln’h’"-.-{ Il"'H|.|r'r‘"'l"""I‘-.'rl|fP'Fr'-.'""'l.l"‘n,l-'11I-.|FL,|".~.|'1"‘['IJ"II'1-""u'|J~.-..,i,I'Lr'|,JI1|.-

Signal Track
On Off

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

cen 1
£ o
T LIf [ '|"r1I"rﬂ"'l.'"'h-l'l"l’i':.-‘ﬂ'x“.-'ﬁhiﬂll

\ ' Signal Track
Moy ! '-1'M‘I,r'.-,J“r*ﬂ.~*-sa't-'"u'|'.,|‘Aq'ﬁ«-u-.._-.r1;-a.»+:~.,nt1'rr-Jl'r‘-l-ﬁu'p'u';-4l.t'*.-“n.-+1.*-m'llrfrrﬁ.i.m.-q"-k-'ﬂ' On Off

IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700666 GHz
! Huto Mar

¥ i |,|.1.l.ul| " lh'.-'-l.l‘-f"-f"ﬂ"ﬂ.-||b,.|'|| P 'rw-'..-.a,r_.-.'i,u'r_F'Ilhlr‘lrhII-*L."I'h‘.HIl"I'*-"I"l""||h"'",'Jn-r'“"'"‘r'.'""l'-"'-*-':,,Jm-‘h"*-'l"r*..-&#*' e
J T TN T T
wulb ‘ Freq Offset
B.EARBAREE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.3 Channel = H
2.2.2.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 AR i Center Freq
Hitten 36 dF LB g 00600 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

LT
ST l||'l."'-" .
LI Y R, e
s et |t e ' .
oyl l.l.r.llllll-’* i L ly ""|,,J1".|I"' Ln.l.r--,.-.a "|~.'I"J"a.L-"'*"'|,r"._,rl"""|'.1,«""I||.'1'|.-"'"'f"r"l..-'"'ki"'-"l'-’F"l"'-""ur"rII"'."'-'r'r“L,l 'I.ﬂl_.l'

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): &
. Signal Track
FTun | o 0%

IE' I F:|

#F:::e: .EE: H .1 B kH=z #BH 38 kHz Swes
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

e 36 WosAsde  Center Freq
#Atten 36 dBb 6.67 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700008 GHz
tMan

) Y Huto
ik } Jf-.-,.."..-'-'.:.i'.'-,.l,-'\'-'r‘-'-'ﬁ,'.‘,vhHr.-.‘l|_..,I,‘-'rJ,rPn'.-'--\.a‘i_‘u,-.r-}-'u,u.w.-""" I‘
2] 'l__h | *I Ih-a i .“lw“nl*",ﬁ rﬁIl""H""J"n‘"
! L PP K
i Freq Offset

3.A00AAAR8 Hz
£

. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3 Channel Bandwidth =5 MHz
2.2.3.1 Channel =L
2.2.3.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

R Signal Track
* Pl
0 .f|:...-u,“,-ll'n,ﬂ'..hn‘,ll r‘-,,,r'h Tl N — . On Off

P e e, ey AR e, U - R il 1 '
WINPT AR A Wl b o A Py '."ri""-.l'l.-‘-.i!'-..-1'I.'ﬂ'-r"l.lll“'-r.-'-'

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£if: i .

N T Signal Track
F T LN i np\'h'l"H F'-.-.ih.'L--..-J..L.,'-1-1,-1‘\!'..~b.h,ﬂl_.,'-rﬂf-,4|.ud |J"TIHr'"I'l"*IIFI'I"HI-"hH*'-'”*h.\A' ' H||-'1"I|F" Ten wi-.'. Bt i r‘l"ll ) r-'u""F'- J'l-n-'h'Jrqv. | I:I i D F F
Report No: Confidential Information of Huawei. Page86, Total120

SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R Watasde  Center Freq
#Atten 36 dBb 5.45 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

W Huto Man
i Wb A M Ko it b bl o™ gl
-JH' PN et ¥ s ,.H_L,h,,.u..-.,‘n,"m\d " -
Es] e i e HH
£ b frot? b

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2 Channel =M
2.2.3.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
B.AARGAGEE Hz
Ch e _1_

‘f- Signal Track
S LI
W "i'n._l']_:"“.l I:] il w

el .'.'f'4'1-.r,,.,-l.hq._ | - I
" PR I A el ool P Sy
r 'I

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

£

LN "'1'”1‘;1 , )
ETZHI MI"H’*"“'”""'L*"""'"‘""’"‘r’“l'f""""'m“'-‘## "'"+'"‘IHI"""'J"'l-""-i'I-"'r'I"l-r“|."|-'I'r'"'J"l'l+'l‘-]I'h'iI"1'11'I"l-'|"1'.n’nfb""""llI"1'"‘?r‘"'+I*iJ'1-'r'f'b.-l'l"ﬁ-’W"'W-H'-'l" On Off

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700000 GHz
? Huto Man

TR
i-'J'I-"'ull ) ety ||'l-|.-Jl ".1‘""r-lr-u""n-'-"'-"'-“r+*\.l'44.ri,-4.1'"r1PH'-|"-n‘-}‘»-‘-"Ll"-a.h",;-l‘"--"-‘-ﬂ«l-\'tj LN
L N 'Il"r--"li“""'h L i,d.p._m..n.h'u‘,-.-.,{- R

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.3 Channel = H
2.2.3.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e M Center Freq
#HAtten 36 db 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

$a Signal Track
et 1'-"l"-‘u"\‘ﬂ'h'l"rﬂu'n..“- A On ﬁ

LRI P | g 1 AT -
LTI "I,- T ".r "h.-.l1ry'-"'|rr'*.f'l|._. 4|1|;-' '-;f'r'r’ |-1-]~|..r*|,l|“"-"‘-.l"-!;.-—.....-"'ll.'d._] |..|'fr.1‘,_.I"h__|‘ll.~‘.la"-'"'ql.ll"r-"hf".-fh".i"

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

o1
£t ?

- Ml IJ
ET |:] il “arm h{'"}'"‘1"'1“"I".'1"|""-irf'"1-"-'|I}‘|'f"""‘-'1r'f"'l"FJr"h""l*""‘*r\“ﬂ'.ll‘,rﬁllhq'-,f"ﬂ ;!Jf{"l""lhh‘“ Jl'lllu- JIIH'FJ.;".'IJ" r'u'|“II"1.J;"'lu'rr"".J‘-'ll‘q¥1'r-'J.-.-._.J e Hlﬁr"l‘-'r"' I:I f I:I 'F 1:

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R M8 Center Freq
#Atten 36 dBb : 4B 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

PoMbptbbetlong, L b om e Auto Man
[ o L—'I""""'lt.w-‘u.h T e L ks : B VR el
s WP LI T
| Ak e

Pl LA

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4 Channel Bandwidth = 10 MHz
2.2.4.1 Channel =L
2.2.4.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB 2.0

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

On Off

— y o
'ﬁ"T'-I...'T' W I'TIL'F'I ."""."‘.lml.l,-"llp-' o 'l.ll"'-"ﬁjl ..I'i. f"-rr'aﬂlﬂ"b' II'."‘ll'lll'r~h"l1f"h1'“{ﬂ|r"|- 1

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£if &

A Iﬁﬂ ath, " .
FTun Frot '1"'1n|w""f"""'lll'lil"l'lJ Ir'i'"'1'"'.'III'""I"""""I"'""u'-"'-'lJ‘-.""ls.""'\""-J-.krJ'-1-r.-"I-"“Hf"\'IIL"J-*""#I'HH"-*"IJ H'I‘i'"“I.''-'4'l''‘-'''r'.-'L.-1'iiv..'~--|'I.*.lr‘L""IA.|'-1|'._h' u'l.'»-.i"-.;h"ﬁ".ﬂ,’. On Off

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz
W Futo Man

. 'vh.l"‘r""‘.--l'Lr‘i"lL"'ﬁl. " Ii*'|. s 'JH'L""+"!"HH i Ay
L, X I ) .j. b L '
"'I"r-'r.a'h-p . “...”-"'n'rrh "'l"""F-1'-\-'-.-,’ld‘."w,r"'\"'u‘f"‘l"uﬂ ||4 ¥

. Lt i T
e v

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2 Channel =M
2.2.4.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Signal Track
On Off

ey ]rl h s A
o by I.l'uﬂ 1 fl"t' '-...11 o . . n .
i !'.-'-.r[ﬂ..-,r A e R P {
Chial Pl = Ly i I"""-.' il I'f'f‘r r{-,ﬂ / L'r"*"".-.-ﬂ.-“ I-'|-""l.r-r'.L-IH-.-"'l..-r'l'lI11"‘"‘l-‘.r-"JF'1"\'*'.r‘n.JI1..filll.l"l-l'.i"h\l'i'rﬁ[

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£

Y AT Signal Track
F Tun el Wit “'I'fIHl‘II'-."-T'r.-‘1-|"|'r"P-h"'r"llIlr11,-H-”|.-'h"q"lll.-"ll.l-,r'fﬂltl-l‘-r ‘|.~.:.'-J.'p.H1‘r-.|‘|.'-'|.-..'LJ-,1-]‘||l"-'.ﬁ-*r-tj.-'I..r~'|,-+.-"""i'l\-,1,\l.-'ﬂl'~f L P, '-jﬁ-' 0n Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz
. -..J-|""4"""\-.h.om‘1'|-.,.;.'-.r'i'~|".HLv.ah,.+-.-|ﬁ""r"""'i*"-'“'*"""‘*'"'"-\I""-r'-"r'-"-.H;|‘~'"H"“‘I'-'-"""‘~"-..F*.-"-r"’-‘"»‘“-.-u"'*“ulhﬁ'hﬁ m Ll

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.3 Channel = H
2.2.4.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 AR i Center Freq
Hitten 36 dF LB g 00600 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

‘?, Signal Track
N 0n Off

I"-'"'l,ltil L | r 1 .
AT PN | PP P T Y — / _
R e 'r S lI‘I'.F"'I,J I PP |-J' 'i"-, J|1'I'|-'.r"|_r|l"n.|" WYL AT "._I“.-_._‘lrl'l.-ﬂ J\'..*ﬂl'l'l.-ﬂ_...-'-.l WA

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F: ¢
FTun }

Aot Ca Signal Track
I' R ‘ha.'u"l,"h.,r‘ﬂ,.,h'll'f‘.v,i '1"1'}*.1'!'}*'1 |-{L'"'"-"'H\l,AJ-,"“Hjﬁ'l'{”ﬂ,ﬂ.rluﬂ'l'ﬁ-. IV Hllu""ll"‘lll'-".-" .J,l.!'i"|.'-L-'J.'r‘.-";-"‘"'lr"-,tl"‘n'u'l.u'l'!,h'l-."}h.-"‘"-' ﬂJfﬁ.u-.i.I"iliﬂ'I'rrl I:I f D 'F 1:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

Y Huto Man

i |'l'|.-""1-‘-'r1..'-.|'l,rv.-"‘!"-'h'-.-lrl,ﬂuwl, ,J‘||,\l"|n"‘-._.-]‘1"’"‘J..ill.»*u,hu"n-n*.h.'r"" Ak

.i'-'-'-.r-u'. Lot e b A'JP"'L‘" I '."'J";..-"p'|.i"|-..-*.;"?-n."r‘-'--““ "
pad T et B

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5 Channel Bandwidth = 15 MHz
2.2.5.1 Channel =L
2.2.5.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

1 ! i N ! 1
- .1| J'-"l'fll Y 1"'l,.1."li' wtby ) lh.llllh-._."r 1 ',1II.I L,u.f: o, I J |p..dlﬂpl'|,".

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(P:

. 4?. Signal Track
LTy

ETUH b 'I'".'".*"r'HH'""‘"J"""Il1'-"I’f-'4"l'r'—'"'*f""‘-'"rf1"-'f‘-'H"*r»‘J”vl»'".’"""\‘".-JIL'-;ﬂ'l."l\‘"rﬂr.'--*'l’f o AR e bkt it it Ao AT Off

:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.54700880 GHz
o \ . -HIII ‘['-'PJI.F'P"'-"'JI'I'I' A rf"'-""u'"i'f"tj"-.l-.-""-,..n.l‘gl'-., ,-l-l.rl'"';'1.1,."+,I'P'.Ipu-,r"-4'nlI"'-"“I"“'r‘.llu*f""'""'"'r' m M dn
Fit Wty b Sk

Freq Offset
B.00000a00 Hz

£
- Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2 Channel =M
2.2.5.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R e M Center Freq
#Atten 36 dB : 79.5000800 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

- u'l.[.-
| |"I'l.|r"r"r-'1
) '|'|"“._...F|J'|‘_|‘| """.-\. T - — r .
A L-I||-.|]h W Il,l “yrd l"'lqr".l"'.h.fl'l I'-"1'I""'|'-rI|-.J"'r~'nr1|rI“\."lf."-"-.'u-.]rl'.'rlp-|l l'1"r"I-I.1.-‘.I.I.',_|r|_.q'l1'j-l'\'|1r'l'~||_r Ihl‘f"-r-._r.,:'

Signal Track
On Off

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£050: $

| ) l“'u""."ﬁ- Wb,
F Tun b M ra.n-.lﬂlﬂ'k.-f{w-...sﬂru‘r,ul.‘w-ﬂﬂ ;H"fl.l..-,_.ﬂﬂ'"h-.,l'l. -'.«‘|-""h'"+-*“H1""||-1|'"‘l;-""‘*'r'|"-'l.'p'~+'-" hesd ity fln P, J‘ el 0n 0Ff
:| II'II F:| —_—

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

e e I kb |J l,..;-J'll"' H LUto M dar
L I|._. ,‘l’ |“.-\l'|#.1“_h_~ Lu S " H.-,-.._I"r JNJ\-..I-... g ||' MII'IH'I‘ A ﬂJWr.Iul_..ﬁ.,. e *"J""f\ g —_——
l.q-'nlp'._]l.‘_*-*';,a_.. v L

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.3 Channel = H
2.2.5.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
4 r--?
i | lf‘-llfl-,,l‘.
' I_-,....r]_-.l'l_il I . o B ]
L T s et | e
“h I|"'l"l e Wiy P h'"-."ln'q'r'-'-nJ‘ W "'i-".'.T"'J."'u'i"\'lm'l||rrl'||‘ .l"""'-1".'q"4r"'l..-'I..'-'IIPI.HFL._.-""‘-,,.—;-. |I.||-"'T‘-|II.-'1 A

Signal Track
On Off

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

fiye 1
£ §

S AT Signal Track
ETL”I M iy I""“’"-fl‘"'|'F'-'T?.1l"‘-"h"ff'4'|.wpn'4"l1-1."-.IJ'r-'-l"J'".-.4'l"l.hllr].-*.,J.,l'.n*-'-.'|'|.l-.-,,iIl--..-"'L.f't'!."|1,i'Iu-'|.’-,f'1J_]"J-'f'1.-l|l'h'f'h'||I1a-w"w."'ﬁh'-‘-,li#"-ﬁ Wl W w
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59708008 GHz
Py M Man

Wy
. . l-‘l‘rllb‘'|l.I-r.,,.a-..-|'|...+..‘..‘,l._..h.|'l,ll|,,.'|'|,-...J.q..1_.-,||'.'ll"+||.-, fnw'._u...l_ul,..“v.“.r ,1"-.-"»-1-.-.H hed
AT Y il e e T
i d

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6 Channel Bandwidth = 20 MHz
2.2.6.1 Channel =L
2.2.6.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

"l
’ "ffL__ ald n [:Irl [:H:'l:
R R R U (TR Ly P! ’ i . - Y -
oy v }II IH rhl I‘"’ L‘I‘“'l""lkllh Ir"“'"rrhf-ll]-.!l ﬂ'l I‘rll--'l-.lll'lllr"‘qrllr I'1-‘ﬂf"'u\--".'f'.""'d" L"l.|-'b""'\'l+ m-u"l-.!.l.'r"!. rI"I.IIII""“I,I"-'-,I"-""'."

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t

S ] Signal Track
ETUH mm""'”'.""-*"-“"--m**J-“-"1'r*'**P'-'“'H-f‘t"'-**fa"ﬂ'n4'-.lJll.u‘-1'|JL~"'-"'.r|-‘r-.-.-IHH-"Lf-4*.¢r,H‘-.-r-_f;-ﬁ'I,'.h"u.J,4'u‘*a.-=~|,;"-J~"'-.-1'"'-:-"i“n-ﬂ*'v*ﬂ..-"-—*'-.'--#‘rﬂ (ri Off
:| II'II F:| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

e e RWaaINIY  Center Freq
#Atten 36 dBb G.56 dB 13 8150698 GHz

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
299700008 GHz

R Huto Man
r"~.‘"+-"'l""h-rn-f*1r"""'-1-..—“v-';,'n.J.l'l.|'r‘*'v'H'.."‘.'-'l"rn'ﬂ"ﬁ-“-ﬂ'ﬁ”'ﬁw*""u‘ .

P N
LJ.4'*'ﬂ-m-qw,.;..ﬂ,.n‘r'v'* T

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.6.2 Channel =

2.2.6.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 AR i Center Freq
Hitten 36 dF LB g 00600 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

v i |:| n w

*Lofunt 'IJ'|.||'||.rT'||-'I, Fuh

'f*ﬂ =
U SO "r”'-r et SO S Y CPRE | A S P sl

es B z #/BH 3 kHz Sweep 13 i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

AT _
F T un | '.ﬁ_r‘l..llp'h, n S ‘-J".ﬂp'llb' S | g na I T rac k

At g Mo e b bl AL bbb T Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
13.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.59700000 GHz
¥ Huto Man

i frnfbecten e dy i o bt e bt

1 'I"'."‘""""'1.-'l.r4"'-'-.r'*'-"'r."r""‘L1"|‘J

Al rud
) i'lr o |'-""*'h-."'|.-.lu o s
or

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.3 Channel = H
2.2.6.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 R Rl M Center Freq
#Htten 36 dB 53 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

: Signal Track
On Off

" I""Lq"lh
"I'l"r'hrl-Lr - 1 "
T |
L P B e e oy 1 ey . . P
' e Y 1‘-""'"1“HI [ I'rr|.-"""|rr'1.]~"'l"u" l1.-"'u'r-"iL"n-"'u'nl.-'f'r"'-“'*-'-\ldrl ll1u' h.llL1‘.r..'|.|'.".|-1'1|‘|i||

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

£

Fn ML L , Signal Track
I?_ T LIf H-l |||"J1|'I-'lj+"]- lllrlil.\.,}'ﬂl"'} +.-IFH"J||"J. ‘\*'\-'”I_L.,, q“l'lﬂl I, " Jlr"'"lll-uu L f‘hi' -t }'hhﬂl. W FIL "lli.-.l.l"‘“jﬁllll‘-" *-. ,N‘I Fﬁhlﬂ_l"ﬂ gt r e 3 IrF' 1"""? h"-'p"lllﬂ.ll'l,li"i'pl-.-u'l"""f [:I h [:I .|: .|:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

ren 36 R Wutasnd  Center Freq
#Atten 36 dBb 6.47 db 130158000 GHe

Start Freq
30000606066 MHz

Stop Freq
260000008 GHz

CF Step
2.5997/00008 GHz
i hedan b 1“_‘“__'_\“ H_|,w"‘-I",.r1."'*"'||'-‘“"|M,J.u|"--""" U;_..r'..'u,}-a""lll"il"lll'lI m M dfl

L .
; 1_,|I'.I..hl,.'._|._‘_||‘l"'"wll ""--"“'"-'L"l,li'*-u.r\"“"""'“wl‘l

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

WRes BH 1 MHz WEBH 3 MHz  Sweep 64
File Operation Status. C:PICTURE.GIF file saved

END
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\‘ / FCC Test Report of B890-66 S,
W% Fccip:QIsB89o %@
HUAWEl IC: 6369A-B890 WL e

Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 24.238 & RSS-133
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su FCC Test Report of B890-66 e
w4 FccID:QISB890 Jac-mRA
Huawel |IC: 6369A-B890 N

Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1MHz, VBW > 3 x RBW.

WCDMA Band Il
(9KHz~30MHz)

Level in dBm
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&u FCC Test Report of B890-66 <,
"%  rccip:qisssgo s
HuAawel |C: 6369A-B890 AN vesmme

(30MHz~3GHz)

30

20 Level in dBm
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30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
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=% Fccip:QisBsa0

HuAawel IC: 6369A-B890

g
SN2,

PG
IS TESTING

(3GHz~18GHz)

20T
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Level in dBm

201
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50
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80T
-90

-1007

-11
3G
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Frequency in Hz
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo oA
HuAwel  IC: 6369A-B890 TN v

(18GHz-26.5GHz)

T Level in dBm

10t

201l

a0l

50L

.60 L

704

80l

-100
18G 26.5G

Frequency in Hz

Report No: Confidential Information of Huawei. Page5, Total25
SYBH(Z-RF)004092012-2001 No Distribution without Written Permission



&u FCC Test Report of B890-66
"%  rccip:qisssgo oA
HuAwel  IC: 6369A-B890 TN v

HSDPA Band I
(9kHz~30MHz)

Level in dBm
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&u FCC Test Report of B890-66 <,
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Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 24.235 & RSS-
133
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Frequency Error vs. Temperature:

Freq. vs. Freq. vs. _—
Test RF Volt. Temp. Freq. ra?ed 20q°C Limit Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]
-30 °C -14 -0.00745 +2.5 Pass
-20 °C -9 -0.00479 +2.5 Pass
-10 °C 25 0.01330 +2.5 Pass
0°C 20 0.01064 +2.5 Pass
™ 1 M VN 10 °C 13 0.00691 +2.5 Pass
20 °C -21 -0.01117 +2.5 Pass
30 °C -8 -0.00426 +2.5 Pass
40 °C -20 -0.01064 +2.5 Pass
50 °C 27 0.01436 +2.5 Pass
-30 °C 15 0.00798 +2.5 Pass
-20 °C 10 0.00532 +2.5 Pass
-10 °C 20 0.01064 +2.5 Pass
0°C -12 -0.00638 +2.5 Pass
TMlslgl'A' M VN 10 °C -23 -0.01223 +2.5 Pass
20 °C 14 0.00745 +2.5 Pass
30 °C -8 -0.00426 +2.5 Pass
40 °C -8 -0.00426 +2.5 Pass
50 °C 16 0.00851 +2.5 Pass
-30 °C -22 -0.01170 +2.5 Pass
-20 °C -19 -0.01011 +2.5 Pass
-10 °C 10 0.00532 +2.5 Pass
0°C 8 0.00426 +2.5 Pass
TM4@M) | M VN 10 °C 28 0.01489 +25 | Pass
20 °C -9 -0.00479 +2.5 Pass
30 °C -18 -0.00957 +2.5 Pass
40 °C -7 -0.00372 +2.5 Pass
50 °C -10 -0.00532 +2.5 Pass
-30 °C -20 -0.01064 +2.5 Pass
-20 °C -25 -0.01330 +2.5 Pass
-10 °C -13 -0.00691 +2.5 Pass
0°C 22 0.01170 +2.5 Pass
TM4(5M) M VN 10 °C -8 -0.00426 +2.5 Pass
20 °C 9 0.00479 +2.5 Pass
30 °C -19 -0.01011 +2.5 Pass
40 °C -15 -0.00798 +2.5 Pass
50 °C -19 -0.01011 +2.5 Pass
TM4(10 M VN -30 °C -7 -0.00372 +2.5 Pass
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M) -20 °C -13 -0.00691 --- 2.5 Pass
-10 °C 10 0.00532 +2.5 Pass
0°C -25 -0.01330 --- 2.5 Pass
10 °C -11 -0.00585 +2.5 Pass
20 °C -7 -0.00372 --- 2.5 Pass
30 °C 11 0.00585 +2.5 Pass
40 °C -15 -0.00798 --- 2.5 Pass
50 °C 27 0.01436 +2.5 Pass
-30 °C 14 0.00745 --- 2.5 Pass
-20 °C -15 -0.00798 +2.5 Pass
-10 °C -12 -0.00638 --- 2.5 Pass
0°C -19 -0.01011 +2.5 Pass
TMJ)(:LS M VN 10 °C 18 0.00957 --- 2.5 Pass
20 °C 20 0.01064 +2.5 Pass
30 °C -17 -0.00904 --- 2.5 Pass
40 °C 18 0.00957 +2.5 Pass
50 °C -21 -0.01117 --- 2.5 Pass
-30 °C 15 0.00798 +2.5 Pass
-20 °C -9 -0.00479 --- 2.5 Pass
-10 °C -15 -0.00798 +2.5 Pass
0°C -15 -0.00798 --- 2.5 Pass
TMI\;')(ZO M VN 10 °C 9 0.00479 . +2.5 Pass
20 °C -21 -0.01117 --- 2.5 Pass
30 °C 28 0.01489 +2.5 Pass
40 °C -9 -0.00479 --- 2.5 Pass
50 °C 20 0.01064 --- 2.5 Pass
-30 °C 20 0.01064 --- 2.5 Pass
-20 °C -5 -0.00266 --- 2.5 Pass
-10 °C 3 0.00160 --- 2.5 Pass
0°C 10 0.00532 --- 2.5 Pass
TMI\S/I()l'A' M VN 10 °C 12 0.00638 --- 2.5 Pass
20 °C -8 -0.00426 --- 2.5 Pass
30 °C -7 -0.00372 --- 2.5 Pass
40 °C 14 0.00745 --- 2.5 Pass
50 °C 10 0.00532 --- 2.5 Pass
-30 °C -6 -0.00319 --- 2.5 Pass
-20 °C -5 -0.00266 --- 2.5 Pass
-10 °C 13 0.00691 --- 2.5 Pass
0°C 11 0.00585 --- 2.5 Pass
TM53M) | M VN 10 °C -9 -0.00479 +25 | Pass
20 °C 14 0.00745 --- 2.5 Pass
30 °C -5 -0.00266 --- 2.5 Pass
40 °C 8 0.00426 --- 2.5 Pass
50 °C -6 -0.00319 --- 2.5 Pass
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-30 °C 14 0.00745 --- 2.5 Pass

-20 °C -7 -0.00372 +2.5 Pass

-10 °C -13 -0.00691 --- 2.5 Pass

0°C 12 0.00638 +2.5 Pass

TM5(5M) M VN 10 °C 11 0.00585 --- 2.5 Pass
20 °C 15 0.00798 +2.5 Pass

30 °C 10 0.00532 --- 2.5 Pass

40 °C -9 -0.00479 +2.5 Pass

50 °C 31 0.01649 --- 2.5 Pass

-30 °C -11 -0.00585 +2.5 Pass

-20 °C 25 0.01330 --- 2.5 Pass

-10 °C 12 0.00638 +2.5 Pass

0°C 24 0.01277 --- 2.5 Pass

TMI\‘;’)(]'O M VN 10 °C -7 -0.00372 . +2.5 Pass
20 °C -16 -0.00851 --- 2.5 Pass

30 °C 14 0.00745 +2.5 Pass

40 °C -11 -0.00585 --- 2.5 Pass

50 °C 12 0.00638 +2.5 Pass

-30 °C 11 0.00585 --- 2.5 Pass

-20 °C 19 0.01011 +2.5 Pass

-10 °C 19 0.01011 --- 2.5 Pass

0°C -16 -0.00851 +2.5 Pass

TMI\?)(:LS M VN 10 °C 20 0.01064 --- 2.5 Pass
20 °C -5 -0.00266 +2.5 Pass

30 °C 3 0.00160 --- 2.5 Pass

40 °C 10 0.00532 --- 2.5 Pass

50 °C 12 0.00638 --- 2.5 Pass

-30 °C 20 0.01064 --- 2.5 Pass

-20 °C 13 0.00691 --- 2.5 Pass

-10 °C -21 -0.01117 --- 2.5 Pass

0°C -8 -0.00426 --- 2.5 Pass

TMI\‘;’)(ZO M VN 10 °C -20 -0.01064 --- 2.5 Pass
20 °C 27 0.01436 --- 2.5 Pass

30 °C 15 0.00798 --- 2.5 Pass

40 °C 10 0.00532 --- 2.5 Pass

50 °C 20 0.01064 --- 2.5 Pass
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Frequency Error vs. Voltage:
Freq. Freq. vs. Freq. vs. .
,\IESL 5:1: Temp. Volt. Error rated 20 °C [IF_)IS:TI:] Verdict
' [HZ] [ppm] [ppm]
VL -11 -0.00585 +2.5 Pass
™ 1 M 20 °C VN 12 0.00638 +2.5 Pass
VH 21 0.01117 +2.5 Pass
VL 20 0.01064 +2.5 Pass
TM$§1.4 M | 20°c | VN 10 | -0.00532 25 | Pass
VH -16 -0.00851 +2.5 Pass
VL 13 0.00691 +2.5 Pass
TM4(3M) M 20°C VN 26 0.01383 -—- +2.5 Pass
VH -22 -0.01170 +2.5 Pass
VL 25 0.01330 +2.5 Pass
TM4(5M) M 20 °C VN 12 0.00638 +2.5 Pass
VH 24 0.01277 +2.5 Pass
VL -7 -0.00372 +2.5 Pass
TM,\‘A‘)(lo M | 20°C [ WN 16 | -0.00851 125 | Pass
VH 14 0.00745 +2.5 Pass
TM4(15 M 20 °C VL -11 -0.00585 -—- +2.5 Pass
M) VN 12 0.00638 +25 | Pass
VH 11 0.00585 +2.5 Pass
TM4(20 M 20°C VL 19 0.01011 +2.5 Pass
M) VN 19 0.01011 +25 | Pass
VH -16 -0.00851 +2.5 Pass
VL 20 0.01064 +2.5 Pass
TM%M M | 20°Cc | VN 5 -0.00266 25 | Pass
VH 3 0.00160 +2.5 Pass
VL 10 0.00532 +2.5 Pass
TM5(3M) M 20 °C VN 12 0.00638 - +2.5 Pass
VH -8 -0.00426 +2.5 Pass
VL -7 -0.00372 +2.5 Pass
TM5(5M) M 20 °C VN 14 0.00745 +2.5 Pass
VH 10 0.00532 +2.5 Pass
VL -6 -0.00319 +2.5 Pass
TM,\‘;’)(lo M | 20°C [ WN 5 20.00266 125 | Pass
VH 13 0.00691 2.5 Pass
TM5(15 M 20°C VL 11 0.00585 +2.5 Pass
M) VN -9 -0.00479 +25 | Pass
VH 14 0.00745 +2.5 Pass
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Freq. Freq. vs. Freq. vs. I
I\-/Il—ggte (F;r']: Temp. Volt. Error rated 20 °C [Ip_:pr)nrrllt] Verdict
' [HZ] [ppm] [ppm]
TM5(20 M 20°C VL -5 -0.00266 2.5 Pass
M) VN 8 0.00426 +25 | Pass
VH -6 -0.00319 2.5 Pass
The END
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Appendix H

Receiver Spurious Emissions

According to RSS-133
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This test was carried out in all the test modes, Here only the worst test result was shown.

30MHz-1GHz
Level [dBuV/m]
80
70
60
50
40 |
X X
30 X N | X m \m.‘w‘w-wl‘p‘lhﬂ'*-"”“‘\"“‘W‘um"”“ ’
20 ’ i
10
0 30M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [Hz]
MEASUREMENT RESULT: QP Detector
Frequency | Level | Transd Limit Margin | Height | Azimuth Polarisation
MHz | dBpuV/m dB dBuV/m dB cm deg
32.640000 | 35.80 14.7 40.0 4.2 100.0 359.00 VERTICAL
37.500000 | 32.50 15.2 40.0 7.5 114.0 341.00 VERTICAL
69.120000 | 26.60 11.1 40.0 13.4 136.0 85.00 VERTICAL
101.880000 | 28.00 13.4 43.5 15.5 109.0 263.00 VERTICAL
155.640000 | 31.90 10.0 43.5 11.6 100.0 84.00 VERTICAL
206.220000 | 26.30 12.4 43.5 17.2 163.0 326.00 HORIZONTAL
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1GHz-18GHz
Level [dBuV/m]
80
70
60
>
50 X
X * .
40 o
Pyt ut
30 - R PR s e (A R
200
10
OlG 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [Hz]
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuVv/m dB cm deg
4923.800000 42.80 -2.5 74.0 31.2 100.0 46.00 VERTICAL
7500.300000 48.00 3.7 74.0 26.0 100.0 | 318.00 | HORIZONTAL
17992.400000 | 52.00 19.4 74.0 22.0 100.0 | 280.00 | HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuV/m dB cm deg
4923.800000 31.20 -2.5 54.0 22.8 100.0 24.00 VERTICAL
7500.300000 43.60 3.7 54.0 104 100.0 | 316.00 | HORIZONTAL
17993.500000 | 38.20 19.4 54.0 15.8 100.0 | 216.00 VERTICAL
The END
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